
 

Approve Deny Signatures Date 

X  

 
 
 
Nicole H. Benoit, P.E. / Environmental Engineering Specialist May 14, 2020 

X  
 

Michael E. Fifth, P.E. / Environmental Engineer Manager May 22, 2020 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0204811 

Facility Type Storm Water APS ID 914972 

Major / Minor Minor Authorization ID 1137051 

a 
Applicant and Facility Information 

a 

Applicant Name North American Profiles USA, Inc.  Facility Name Energi Fenestration Solutions  

Applicant Address One Contact Place   Facility Address One Contact Place   

 Delmont, PA 15626-1402   Delmont, PA 15626-1402  

Applicant Contact Kevin Soloman   Facility Contact Kevin Soloman  

Applicant Phone 724-468-4553  Facility Phone 724-468-4553  

Client ID 328067  Site ID 242979  

SIC Code 3089  Municipality Salem Township  

SIC Description 
Plastics Products, Not Elsewhere 
Classified 

 
County Westmoreland 

 

Date Application Received June 25, 2015  EPA Waived? No  

Date Application Accepted May 7, 2019  If No, Reason TMDL   

  

Purpose of Application Renewal and ownership transfer of NPDES Permit  

a 

 

Summary of Review 

 
Background 
 
The Pennsylvania Department of Environmental Protection (Department) received a renewal application for the North 
American Profiles, Inc. facility in Salem Township of Westmoreland County on June 25, 2015.  A subsequent permit transfer 
application was received on May 11, 2016 to change the permittee and site name from Royal Window and Door Profiles Plant 
13, Inc. to permittee North American Profiles USA, Inc. and site name Energi Fenestration Solutions.  The current permit was 
issued on December 17, 2010 and expired on December 31, 2015.  The permit has been administratively extended since that 
date. 
 
 
Facility Description 

The facility manufactures PVC (plastic) extruded window and door frames (standard industrial classification (SIC) Code 3089 
– Plastics Products).  All of the operations are conducted under roof inside of the facility building.  The only activities and 
operations occurring on the paved areas surrounding the building are employee parking, storage of empty racks used for 
inside product storage, municipal and scrap metal covered dumpsters, a cooling tower, a facility transformer (oil-filled) and 
two enclosed chiller units.  A retention pond is located in the northeast corner.  On December 17, 2014 the facility connected 
their sanitary and industrial wastewater discharges to the Franklin Township Municipal Sewer Authority (POTW) (approved 
Planning Module Approval Letter dated May 16, 2014).  This eliminates internal monitoring points 101 (sewage) and 201 
(industrial wastewater) from entering the pond.  The facility now discharges stormwater only from its outfall. 
 
 



NPDES Permit Fact Sheet                   NPDES Permit No. PA0204811 
North American Profiles USA, Inc.                                                                                                                Energi Fenestration Solutions 
 

2 

Summary of Review 

 
In addition to the NPDES permit, the facility also has a Water Quality Management (WQM) Part II permit (6512200, Issued 
April 18, 2013) for operation of the sanitary treatment package plant.  The treatment plant steps are chemical flocculation, 
gravity settling, filtration and granular activated carbon.   
 
 
Outfall Description 
 
The facility has one outfall, Outfall 001, that discharges stormwater to Beaver Run upstream of the Beaver Run Reservoir.  
The outfall is from a retention pond in the northeast corner of the property.  The pond receives stormwater from the current 
internal monitoring point (IMP) 301 and 401, both of which contain stormwater only.  The current permit designated these as 
separate sampling points since old IMP 101 (treated sewage) and 201 (treated industrial wastewater) also discharged 
through Outfall 001.  With the reroute of IMP 101 and 201 though, sampling at IMPs 301 and 401 will be eliminated and 
sampling will only be required at final Outfall 001. 
 
The current permit states the discharge is to a tributary of Beaver Run, however upon a review of the facility, outfall location 
and topographic map, it is confirmed that the discharge is to Beaver Run itself at RMI 15.223.  The current permit’s Pollution 
Report also states Beaver Run as the receiving water.   
 
 
TMDL 
 
Beaver Run is in the Kiskiminetas-Conemaugh River Watershed for which the EPA has developed a TMDL for impairments of 
metals, pH and sediment from Acid Mine Drainages.  Internal Monitoring Point (IMP) 201 is assigned a Waste Load Allocation 
(WLA) to reduce these pollutants in the industrial wastewater discharge.  No other outfall is assigned a WLA and is instead a 
part of the general load allocation (LA) for the waterbody segment.  With the reroute of IMP 101 and 201 to the POTW, this 
source has been removed from Beaver Run and the WLA no longer applies.  See the Effluent Limitations Development 
section for more detail. 
 
The POTW is an advanced wastewater treatment facility currently permitted for 4.9 MGD of hydraulic capacity.  The 
Meadowbrook Road Water Pollution Control Plant has aerobic biological treatment with grit removal, primary clarification, 
trickling filters, secondary clarification, nitration towers, shallow bed sand filtration, ultraviolet disinfection, sludge thickening, 
anaerobic biological sludge stabilization, sludge dewatering and methane gas utilization facilities.  The discharge from the 
POTW is to Turtle Creek.  Turtle Creek (main stem, source to Brush Creek) is designated as a Trout Stocking Fishery (TSF) 
and has a TMDL for abandoned coalmine drainage affected segments that became effective June 29, 2009.  The TMDL 
addresses two primary metals associated with abandoned mine drainage (iron and aluminum) and pH.  The TMDL is 
expressed as long-term, average loadings of LA for stream segments.  There are no WLAs assigned to specific facilities, 
including the POTW.   
 
The Turtle Creek TMDL notes that changes in TMDLs that may not require EPA approval including total load shift less than or 
equal to 1% of the total load.  This negligible impact on Turtle Creek is not expected to have any impact on the receiving 
stream or cause any harm to the aquatic life.  Regarding the Kiskiminetas-Conemaugh River Watershed TMDL, the TMDL 
states “The EPA does not require the establishment of a new TMDL to reflect these revised allocations as long as the total 
WLA as expressed in the TMDL remains the same or decreases and there is no reallocation between the total WLA and LA.  
Since the discharge is removed from the waterbody, there is no reallocation.  The overall total LA for the stream decreases as 
a result of this removal and should not require any modification to the Kiskiminetas-Conemaugh TMDL.   
 
 
High Quality Designation 
 
The Beaver Run stream segment was designated as high-quality (HQ) on October 8, 1979 to protect the Westmoreland water 
supply in the Beaver Run Reservoir in § 93.9t.  The stream is also designated for Cold Water Fishes (CWF) but is impaired 
for aquatic life.  The source of the impairment is nutrients and siltation (grazing in riparian or shoreline zones).  The Beaver 
Run HQ designation prohibits the facility from obtaining coverage under the PAG-03 General Permit for Stormwater 
Associated with Industrial Activities per § 92a.54(a)(8).  Therefore, the facility is required to maintain an individual NPDES 
permit for authorization to discharge.   
  

Pa Code Chapter 93.1 defines High Quality Waters as “Surface waters having quality which exceeds levels necessary to 
support propagation of fish, shellfish, and wildlife and recreation in and on the water by satisfying § 93.4b(a)”.  § 93.4b(a) 



NPDES Permit Fact Sheet                   NPDES Permit No. PA0204811 
North American Profiles USA, Inc.                                                                                                                Energi Fenestration Solutions 
 

3 

Summary of Review 

states that a surface water is a High-Quality Water if it meets one or more conditions of the requirements for either (1) 
chemistry or (2) biology.  Since the Commonwealth designated this segment of Beaver Run as a High-Quality Water, the 
§ 93.4a., antidegradation requirements apply.  Per § 93.4a(c) “The water quality of High-Quality Waters shall be maintained 
and protected, except as provided in § 93.4c(b)(1)(iii) (relating to implementation of antidegradation requirements). 
Implementation of antidegradation requirements are described in § 93.4c.  Regarding existing use protection under (a)(1)(i): 
“Existing use protection shall be provided when the Department’s evaluation of information (including data gathered at the 
Department’s own initiative, data contained in a petition to change a designated use submitted to the EQB under § 93.4d(a) 
(relating to processing of petitions, evaluations and assessments to change a designated use), or data considered in the 
context of a Department permit or approval action) indicates that a surface water attains or has attained an existing use.” 

The reroute of the treated sewage and industrial wastewater significantly reduces both the total flow and total mass of 
pollutants discharged.  Because of this reduction in pollutants, an anti-degradation analysis was not conducted for the 
stormwater only discharges that remain.  There is no increase in stormwater flow, and with the reroute to the local POTW, 
stormwater quality may improve from the retention pond receiving less pollutant mass loading.  The stormwater that contacts 
the pavement is allowed to return to ambient temperature by flowing over the vegetation and in the retention pond, so a 
thermal impacts analysis was not conducted and no antidegradation of the stream’s temperature is expected. 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 
 
Conclusion 
 
It is recommended that a draft permit be issued for public comment for renewal and transfer of NPDES permit PA0204811. 

 
 

 



NPDES Permit Fact Sheet         NPDES Permit No. PA0204811 
North American Profiles USA, Inc.                                                                                                     Energi Fenestration Solutions 
 

4 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) Variable  

 Latitude 40º 24' 38"  Longitude -79º 33' 48"  

 Quad Name 1509  Quad Code Slickville  

 Wastewater Description: Stormwater  

 

 Receiving Waters Beaver Run (HQ-CWF)  Stream Code 74906  

 NHD Com ID 125291664  RMI 15.223  

 Drainage Area 9.1 sq. mi.  Yield (cfs/mi2) 0.033  

 Q7-10 Flow (cfs) 0.298  Q7-10 Basis USGS StreamStats  

 Elevation (ft) 1100   Slope (ft/ft) 0.008  

 Watershed No. 18-B  Chapter 93 Class. HQ-CWF  

 Existing Use HQ-CWF  Existing Use Qualifier § 93.9t  

 Exceptions to Use None  Exceptions to Criteria None  